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K1k (Cylinder head)

R4

48 (Crankcase)

48 (Crankcase cover)
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KLk ( Cylinder head)

F& EHHES - . nE
o STt No. FHHAT Description Quantiy
1 380140013-0005 ANALA=HIZER BOLT,FLANGE M6x16 4
2 120230152-T450 SEISLE=E COVER COMP, HEAD 1
3 120250059-T450 SESLER TR PACKING, HEAD COVER 1
4 270960014-0001 KAt 3E FTRTC PLUG,SPARK F7RTC 1
5 380140339-0001 7N 3KV 2 TR FE M8x50 BOLT,FLANGE M8x50 6
6 120080609-T450 SESL HEAD COMP,CYLINDER 1
7 380180174-T450 W BB M6 X 81 BOLT, STUD M6x81 2
8 380180093-T040 Ak 2 FE M6x113 BOLT, STUD M6x113 2
9 120150211-T450 SESLB T GASKET, CYLINDER 1
10 380600117-T040 SENIAY 10x14 PIN, DOWEL, 10x14 2




gifh#§ ( Crankcase)

F5 SHHES T T Description %&E_
No. Part No. Quantity
1 110810261-T450 R A FE 1A CRANKCASE 1
2 380650335-T320 T3 25%38x7 OIL SEAL 25x38x7 1
3 380850002-T320  |Xk #1242 6x78.5 BOLT,STUD 6x78.5 1
4 380850006-T340 Xk S7 PEIEFRE 6%85 BOLT,STUD 6x85 2
5 380821590-T330 |WE BUSHING 1
6 160200068-T450 RS RE PLATE COMP,SIDE 1
7 380140067-0003 ANASLA=ZHEIER BOLT,FLANGE 1
8 110840031-T450 R O 4 35 H COVER COMP.,BREATHER 1
9 110850021-T450 W IR FE 27 £ 22 PKG,BRTHR COVER 1
10 110860005-T302  (FEER VALVE,BREATHER CHAMBER 1
11 171630023-T450 |BiEE SHAFT,GOVERNOR ARM 1
12 380450527-0001 T3 6x11x4 WASHER 6x13x1 1
13 380650338-T320 |3 6x11x4 OIL SEAL 6x11x4 1
14 381350004-T040 gk PIN,LOCK 1




gifh#§ ( Crankcase)

hide FHES FHH BT Description B8
No. Part No. Quantity
15 380741158-T450 BRE TUBE,BREATHER 1
16 160200037-T351 RONSRE PLATE COMP,SIDE 1
17 380140086-0002 7N Sk 2L TR M6%22 BOLT,FLANGE M6x22 1
18 293030017-T450 RIS FLYWHEEL BRAKE 1
19 381140580-T450 HaEsEE SPRING,IDLE CONTROLLER 1




BhEM#§= ( Crankcase cover)

F5 Feltras B2 T Description HE
No. Part No. Quantity
1 110820128-T450 HhAhFE 55 CRANKCASE COVER 1
2 380140005-0006 N AL Z R M8x40 BOLT,FLANGE M8x40 7
3 380650347-T320  |325%41.25%6 OIL SEAL 1
4 110260025-T040 HEHIRE BOLT,DRAIN PLUG 1
5 380450514-T040 |FE#HME FLAT WASHER 1
6 110830062-T450 S B B PACKING,CASE COVER 1
7 380600120-T040 |2 fi4l 8x14 PIN,DOWEL 8*14 2
8 380140167-0002 N A SR B M5x12 BOLT,FLANGE M5x12 1
9 171750031-T450  |@iEiSEE¢4F GOVERNOR KIT 1
10 110690076-T450 DIRE RS CAP ASSY 1
11 380140100-0003 N S A TR M6*35 Bolt, Flange M6*35 1
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EEZEM B (Crankshaft/Piston/connecting rod)

Fs EHHES T T Description %ﬂz;
No. Part No. Quantity

1 130070158-T250 EEUNAS RING SET 1

2 130030245-T450 EE PISTON 1

3 130060031-T040  [;EE4H PIN.PISTON 1

4 380560056-T040 M2z 14 E] CLIP,PISTON PIN 1

5 130150052-T330  |HZEAT ROD ASSY.,CONNECTING 1

6 130290480-T450 R A ER CRANKSHAFT COMP (F) 1

7 380450518-T320  |“F#4[E 25.4x34x1 WASHER 25.4x34x1 1




BES ML (Camshaft)

F5 SHHES T T Description %ﬂz;

No. Part No. Quantity
1 140450022-T040 |5 1444 ARM,VALVE ROCKER 1
2 140380020-T320 |/ | ]#A%s e RETAINER,VALVE SPRING 2
3 140340039-T322 || SPRING,VALVE 2
4 140400016-TO5K |44 & SEAL,VALVE STEM 1
5 500550076-T450 |5 1&4 VALVE ASSY. 1
6 140710015-T450 HEAFBRAI R A& PLATE ASSY 1
7 140670032-T350  [{EFF4H4 ROD,PUSH 2
8 140690002-T040  |#EkE LIFTER 2
9 140020132-T450 R CAMSHAFT ASSY. 1
10 380450534-T320 | *F#[E 14.2*20*1 WASHER 14.2*20*1 1




#sha¢ (Starter)

F5 EHHES = 8 o 2 Description %ﬂz;
No. Part No. Quantity
1 380370066-0001 NAEZE=HES NUT,FLANGE 3
2 193500113-T450 FiBE A STARTER ASSY,RECOIL 1
3 160210120-T450 TR B A COVER COMP.,FAN 1




A% (CARBURETOR)

7 Feltras B2 T Description B8
. Part No. Quantity
1 170430174-T450  |{kiH 28254tk PACKING,INSULATOR 1
2 170440090-T450 |4k i 2Lk Pk INSULATIR,CARBURETOR 1
3 170430147-320 X 2 5 PACKING,CARBURETOR 2
4 170450007-T450 |4k i 2258 $hR PACKING,CARBURETOR 1
5 170021507-T450 |k CARBURETOR 1
6 170430177-T450  |{h il 5L ss GASKET,AIR CLEANER 1




K# A k88 (Flywheel/lgnition Comp)

F5 SHHES S T Description %&E_
No. Part No. Quantity
1 380370051-T040 |75 £k 2 g Rt NUT,FLANGE 1
2 193590005-T040  |fzh4% PULLEY,STARTER 1
3 160180015-T320 |4 FAN,COOLING 1
4 270020265-T450  |fg AL T-2p FLYWHEEL COMP 1
5 380140024-0006 7N A S R BOLT,FLANGE M6x28 3
6 270920327-T450 K 2R COIL ASSY.,IGNITION 1
7 380140086-0002 7N SR E 2 TR M6x22 BOLT,FLANGE M6x22 2
8 270360113-T450  |#zhHEHLERH: STARTER MOTOR 1
9 270190027-T450 |7 Ha 2R3 COIL ASSY.,CHARGE 1
10 270370028-T450  |#zhHEHLLE R CABLE ASSY.,STARTING 1




WA FZEH] (CONTROL)

F5 SHHES T T Description %&E_

No. Part No. Quantity
1 171680037-T320 M RUFWAS LIFTER , VALVE 1
2 380140067-0003 FNASLE=HIER M6*12 BOLT,FLANGE M6*12 2
3 171600080-T450  |i@iksHE SPRING, GOVERNOR 1
4 171610024-T450 TRINENEE SPRING, THROTTLE RETURN 1
5 171590028-T450 R ROD,GOVERNOR 1
6 171650032-T450 RE X JRIAT ROD,THROTTLE 1
7 171620015-T320  |i@#EZZ2 ARM,GOVERNOR 1
8 380250002-0001 7 3L in K E R ET BOLT,GOVERNOR ARM 1
9 380370066-0001 ANAE=EIEZEE M6 NUT,FLANGE M6 1




_66

Z3YES (Air cleaner)

F5 EHHES = 8 o 2 Description ’!;51;
No. Part No. Quantity

1 180020744-T450 IR AIR CLEANER ASSY 1

2 181950006-T381 PR F AR HANDLE,AIR CLEANER BOLT 1

3 180070228-T450 ERBRAE COVER ,AIR CLEANER 1

4 180100096-T450 TR OEHT ELEMENT ASSY.,AIR CLEANER 1

5 180280092-T450 2R EE CASE COMP., AIR CLEANER 1

6 380370066-0001 7N LA TR RE M6 NUT,FLANGE M6 2




VHAE2R (Muffler)

hide FHES FHH BT Description B8
No. Part No. Quantity
1 380370048-0001 NFE IR EE M6 NUT,FLANGE M6 2
2 180960143-T450 MEbaE Ak PROTECTOR COVER,MUFFLER 1
3 180571972-T450 Y e MUFFLER ASSY. 1
4 180660081-T450 T A R GASKET,MUFFLER 1




W% (Fuel tank)

F5 SHEES T T Description %ﬂz;
No. Part No. Quantity

1 170870094-T320 MR CAP COMP.,FUEL FILLER 1

2 380020071-0001 VAV DRI =Ty HEXAGON SHOULDER BOLT 2

3 170490217-T450 SHFE RS TANK COMP.,FUEL 1

4 380750234-T320 mE TUBE,FUEL 1

5 380950190-T320 =3 CLIP ,TUBE 2

6 170010017-T350 BRIHIS A 28 STRAINER,FUEL 1
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